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a EIEOTVE. LT D 18Mn-Cr # —RF 54 b
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A FEICOWT, BHENTE 2 A TEEL X CURE
NS 2RO TOEH, BWRMTEES FRHARERLL
OBE{BREEE D D 18Mn-Cr X b BTN V2NTITA
BOBE2ZRU, BENTCHECETS 5 HE S KT
»%. UL UERMARBICOWTIE, EEHDLORRL
HEUEZAEAND Y, BEMIEONSVHRICKE
BLa Lo TW5 . CORROWTEHEEZERE2
TULEzwd, MEROHEECFRRIYROMIEDE
CHHDOTRITOPEHEINS. ‘
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High Temperature Strength of Cr-Mo -

Boiler Tube.
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HREULT, Al PEHMOMEBOEICERMERR 2E
TEIZHEEDN, Cr 28BLHTRZOX S 55
FHWE VD, Al BRINEIC OV TEICHIR Y 5 %
BP0 EORIISL. L LU—F Al BINC X3 NOD
AIN Y UTOBEEN < M) v 2202 Y —~THRE»H
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Photo. 1
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# &H o

DBEZHEERDHIODOTREMZME L LT 24Cr
1Mo # ;& 5Cr-0"5Mo 2\ TF v — N T AR
Mgz riR 2580, AlRME, & {1 sol
Al 38308 AIN B2 ) — T BIFE 2V —T 5 TF 5 —
BT oL s BB 252 320 T 600°C TR
DI ISR 7 V) — THBC X O TEEL

#FEI1x 2iCr-1Mo & 5Cr-0'5Mo %27 5
O%, 150kg &R I HE TR U IC AR
% 25kg e Al ZIEKRBEINU TEHAr#E
VERER L TO6 AR EERFIDI.
2 A.B.C.D. E.F OJgic 0, 150, 300,
450, 600, 700g/t O EETHRMLIZ.
W, WEELEE §20 WU T, BULENIRER
P OEBARBE SN TS PP, B THED
WM X3 A BTV B 900°C thr 100°C/hr 4
B 600°C HFEOSEAEKE > < v 2 L T2, R
WRT EWBY T =254 F+8—T4
FARA FA POEBGERLTHS. BREBAOD
FHEE Ty ) — S §10X50L » Y —

Al yRin

R

a) 21/,Cr-1Mo 900°C 1hr—100°C/hrFC 600°C A.C. X100 F5FF x»—~F §6X30L TH5. 535 Table ’ |
b) 5Cr-0'5Mo ” %100 75 =1 2 e ‘
& 21/,Cr-1 Mo . < 400 2 XBEE CRKEROFERBROER 2R
d) 5Cr-0"5 Mo ” X 400 o g -4 ERERER §20 ®EMIT
Photo. 1. Micro structures of test specimens. DN LB v v BERRE 2 #HT,
. . B »/4
Table 1. Chemical composition of test specimen. ‘¥
C Si |* Mn P S Ni Cr Mo Cu N
STBA 24 | <0°15 | <050 ! 0°30~0*60 | <0*030| <0°030 1°90~2°60 | 0°87~1°13 — —
2085 0°11 0°28 0°55 0019 0°023| 0°12 2°29 1°06 014 | 0°013
STBA 25| «<0°15 <O‘SO 0°30~0°60 | <0030 <0*030 1 4°00~6°00 0*45~0"65 — —
2028 _ 0°10 0°26 047 0°010 0026 0°16. 520 057 018 | 0°014
Table 2. Tensile test of test specimen. (JIS No.4) ‘;\
. -
Y. P.| T. S. |, R. A. Y. P.| T. S. R. A.
I (9 N 1 (o
(kg /mm3)(kg /mm?)| B %) | (o) (kg /mm (kg /mm) B )| (g)
STBA 24| >21 | >a2 — — |stBA 25| 2t | sa2 | —
2085— A 28°2 52°5 34°0 69°0 2028— A 25°0 4772 37°7 I 68°9
4 279 j 52‘3 36°2 68°6 2 26°5 -7 49°3 359 | 673
= - A ) - A \\‘
f\lE . x g ;l\\ x ? R
~ : g :
2 - B s >
b ©F EIO.O .y % x _ = F ‘
8 100 'D’ Vb —— O —t—x 0‘ » 8.0 f—-i . B
. va o xloe 7S o go—1L vA— Co@—x
a 80 - g [ 7R x
5.0 . © 50 i
%) 200 500 1000 2000 5000
. Rupture “time (hr) 50 100 200 500 1000 2000 q
<. . Rupture time (hr) ' 4
. 1. Stress to rupture time curve of 2! !
Fig ° b i /s Fig. 2.- Stress to rupture time curve of 5Cr-

Cr-1Mo steel of wvarious Al content

at 600°C.
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Table 3. Stress rupture test results of 21/, Cr-1 Mo steel at 600°C 8 kg/mm?.
) . Rupturg} El dness H "Hardness :
’(TNO._) _t1me(}1£§t1ng (%) blg?gre test vafile‘?‘nteessst ne?)lc',s_ligg’;ure Sol. Al _AIN ‘
A >2000 — Hrs 76'0 = |Hrp — Hgg — 0°005 0°004
B 18896 25°0 744 69°5 76°6 0014 0°018
C - 1536°5 37°8 72°6 69°5 77°8 0°014 0°020
D 780°2 36°3 756 65°0 78*6 0°030 0°038
E 842°0 29°3 76°0 655 76°8 0°034 0°037
F 618°3 426 77°0 688 76°6 0°042 0°038
‘Table 4. Stress rupture test results of 5 Cr-0°5 Mo steel at 600°C 6°*5kg /mm?2.
T. P Rupture El Hardn Ha Hardness | :
(No.) ?ﬁl’;)e (%) before etses'st af?ggntzzst neggsggg;ure Sol. Al AIN
A 1020°7 33'8  |Hrp 68°5  |Hgp 644  |Hrp 786 0°003 0°003
B 968°*3 386 68°3 63°5 76°8 0°004 0006
C 693°1 26°9 69°7 623 74°0 0018 0°012
D 638*7 267 67°2 62°6 77°0 0018 0°015
E 547°0 230 70°1 65°3 786 0°018 0°018
F 5241 224 68°4 653 73*7 0048 ) 0°048
0400 — 6~8 ORI THo1z. sol Al LR
BMELOWTRHESHEEINTVWED
0.300 E ¥, Al BXUONEZY—~TB8IFY
- )~ 777 F v ~RBONEVENT
& — b5 OT U % MEORESIH s 1
s —— D s r#ATHBUCHLE.
o ) ///:’:;b/‘j 3. V=T S5T7F v —RBER
0100 ﬂ"/ _ t 4l 2:Cr-1Mo & 600°C 8*0kg /mm?
, / :/""f——’/“‘"/ 15X 0 10°0kg /mm?, 5Cr-0'5Mo
% 500 . 000 ‘ 1300 20[00 2500 I, 600°C, 6°5, 870, 10°0kg/mm?
v Creep time (hr) WCTHBR 2T 201, HBREERE 2Fig.
.Fig. 3.. Creep curve of 21/, Cr-1Mo steel of various Al 1, 2 Kmrd. T2 2% Cr-1Mo i
content at 600°C 3'5 kg/mma?. 600°C 8*0kg /mm2, 5Cr-0°5Mo i
' 600°C 6°5kg /mm? T WL iz
0700 ] (o D' HRBRAFCOWT, BrHEEULER
' »—¥E LT Table 3, 4 TR3.
0600 Bl I3 IS TR B MUNE B R 500 g
® Mrp 8RB TH 5 -
0500 | - COD%%%&%%@'@%GCtbb, i
’ WEEE b 600°C DEABRHARM AT
g A HERL, BEERELBHEDIZD
g 0900 T R RRUL TV B REEHEAT
- / ROTNBRATH 5. BEWRE &
S o300 Al OB 24Cr-1Mo T sol
» Al X0 AIN OBEDSHT UM
0200 WERERD & s b, AIN psfafiL
E, F, G DT M
] . 5Cr-0°5Mo ¢ sol Al s
0.100 — J ¢ AIN OBz A L Basnh ki
| ABEL{XRERBWT, sol Al 72
%0 500 1000 1500 2000 2500 & AIN OEDETEOVTRRD
_ - Creep time (hr) WWREEOE» K 2 EIICE Y &
Fig. 4. Creep curve of 5Cr-0'5 Mo steel of various Al content gV, chid Fig. 1, 2 C3HEH

at 600°C, 3°5kg/mm?.
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2110 Bhoor W 25 51 4 (1965) HIIE

4. Y —-THBER
TS &b 600°C 3°5kg /mm? T 3000hrd 7 Y —
TERERTEo. R Fig. 3, 4 WRT LW,
ATV, EHEE LT sol Al 35k AIN o4
BOEBEB 2 Y =T v— bk HEN.
o 6.  $

il

24Cr-1Mo #6 X 0% 5Cr-0*5Mo @ 2 S5 v — ¥ |-
Al BInBEORzsEE 2HEEIL, 600°C KT Y ~

TRIFIYV—~T5IF v —HERT2n, Al ORE
AT, T sol Al 38k UY AIN DEENITH EW
BEBELNS. B’d LN Al €l 3 NOREEHH
RUTW33DEELONBY, ZRIEDOVWTE, §5IC
HOFTHEC T, BFELUITWEEZALS.
L' ik

1) 3k ke, 43 (1957) 3, p- 318

2) Fi: gk, 44 (1958) 3, p. 417

3) mE, TE, d: Mﬂﬁﬁ,SO%%éép

237
C4) BRE, VEE, W, L& R, 9 (1960)
~ 77, po 129 ’ o

'5j$%,mﬁ:ﬁﬂﬁ%,gﬂ%®7%p.w7
6) BB, MER: k&g, 49 (1963) 3, p. 595
(7)) B ERER, 18 (191) 4, p. 57
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Some Effects of Heat Treatments on
Creep Rupture Strength of Low C-Cr-
- Mo-V Steel.
Dy. Eiji Mivosu: and Takayasu OrADA.
‘ 1. # B ,
Cr-Mo-V $fid B RBEO BV ESSHE L LTHS

1, C %3 0°3% &t Cr-Mo-V SRE & — © V#l
MeUTHELERsN Ty, iz, hb2HREL -

TREL OMESF bR TV B0, FHELRIIND

DOHEILY B, XbREAEROD K Cr-Mo-V i
DNT, ZOXRA4 T ~AMERK L UTOBEEZBRNE LT

VB, AR TRASOEERECK JIZTRMEOE
w22 NCHEE & B E OBEEROWVWT, 2, 3
BH VIR 2HmE&ET 5.
2. BtEtbr, B0, RBRAE

EROC 2K 0°3% &t # — € VM TR 14%Cr-1
%Mo —1/49%V 37 DREMMEBLTH b, TORIEHE
CERBEOI DL IELESEPHLPIRINTY
4. #4595 —F Cr-Mo-V #i& L T DMl MUka2ED
2120, PREESHEHELVT, C% 0712%IC—E L Uy
Cr % 1~5%, Mo % 0°5~3%, V % 0~0"6% O#
%f%@%@%@mﬂbtﬁt/nvt@ﬁ%mAtﬁ
B RSO BBEHMEC IO TETRREH, Cr &
{~2%, Mo & 1%, V & 0°2~0"4%iCi T, Hik

Table 1. Chemical composition.

c si ‘Mn 2 s
O 11 0°39 050 0014 0020

Cr Mo v Cu | Sol. Al
1°04 1+10 022 - 008 0012

BB R KICE B L Epshbh o, ORI ERO
F— VMR EORREEI—HTE IDOTHBEDD. ¢
NoOBRETNT, T T T 1%Cr-19%Mo-0°25%
Ve gEE, Cmtomfﬁmﬁ®%§%@ﬁ¢6Ck
ULt

BRI 100kg EEEMERET, 7 O LERSE
Table | CRTEWYTHS.

100kg 8% 18mm § FRICBHL, BHEOHGHEIT
R 2B U, %ﬂ%hﬁ@%ﬂﬁ%n&m BRIt

Uiz,
 F =27 F4 RO EE; 3k % 900°C 5> 51100

°C $TCOMD 50°C B85 DRL —~2F7 F4 MLBEEIK
thr @#1%, ZEB L, chic 710°CX10hr OFHH EL

B30T, A-27 74 MUBREORE 2500,

BHEEOHE; Bkl% 1000°CX 1hr om#d, &
5 UL 17 35, 50, 75, 100, 150, 200mm § ® 7
vy JECEAL, ZOEEES LI Thic 710°CX
IOhr OHEd EURMA, WHEEOBEZRFT LI,
INHDBHFERE VAN ZEHHFEORE X 800
°C h> 5 600°C O HE T, # 50°C/min i 5 6°C
/min Tdh 5. ’

BEdh XL &tk B BB % 1000°CX1hr g
#%, TEL, SbHic 700°C B X, 720°C OEEWK 1
~50hr fRZAU, HEd ¥ UBHOBE2KRHE L.

Ch b ORALER X b PITEE 6°35mm, RN
36°5mm O 7 Y — 7 WEEREBRA & MBRFEEEE 2 L

U, 550°C KB B 2 Y — THERERE S PR 2T

Ntz R OFHRE, ZOoRECEHBLS YL -
BFETEZHVT. '
3. E B B B .

Fig. | €A~ 744 b {LiBE & 550°C, 30kg/
mm2 Q&MY 5 7Y — THKBEOBERERUIC.
1000°C~1050°C £ CREEODO LR & & & WHERE X
AT S. ULhrLEDERD 1100°C TR
Do, UAETETIAEAND 5. —J5, B
BB X OB BEEO LR L & H CABICETL T
5 BRER D NREBOHECNT 2 HERERT S &,

EOA — 2554 MEEBE L LT -1000°C B E -

LrHEIhs., F—27F4 MURED LR i
ERmedU, £—27 54 MERNOBEORE T
EPTRFE SN TV 39390, J\E EFICH S HiABROZ
ARV BERSBERZEATOS LI KERINS.
$/sb %, Photo. 1 a KikA—~AF 4 MURE 900
°C OEED RAEYO HFTHRE %, Photo. 1d 1T
1000°C D ZN2RUIZH, F—~AFF4 Mud+5T
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